TESTCERTIFICATE

of the slide-blocking property in wet loaded barefoot areas of floor coverings

Tested material: Resilient floor covering made of polyvinyl chloride
(PVC according to DIN EN 649)
Signification: ELEGANCE SD
Dimensions: rollgoods (I=20m; b=2.0m),
thickness 2.4 mm (incl. burls)

Colour: yellow orange patterned
(description: small grainy)
Surface: unprofiled with burl structure

{d=7.0 mm; h = 0.5 mm; middle distance 29.0 mm)

Testing object: Delivery of the test material was effected in ready-to-test
surface condition.

Producer / Supplier: Gerflor Mipolam GmbH
Milheimer StraBBe 27/Tor 7
53840 Troisdorf
Applicant; Gerflor Mipolam GmbH
Milheimer Stralle 27/Tor 7
53840 Troisdorf
Date of order: 14.11.2007
Certificate number:; 93130701.001e
Sampling: Sent by the customer to the research institute
Test method: DIN 51097, ed. 11/92

Requirements of the control-committee
“Side-blocking Floorings — List NB”

Test result: Average inclination angie 18°

Assessment: Requirements on the slide-blocking property for the range
of application B are fulfilled.
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This test-certificate is valid as long as there is no change in the above mentioned test-basis - for products
which are identical to the test-specimen. The report is given for 5 years (beginning data of delivery report).
Publication and reproduction of this report is only allowed in unabridged form.
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